
SPECIFICATIONS
Composition                   :   PVC & Woven Polyester
Special Surface Finish    :   Nubuck 
Thickness                        :   1.20 mm
Width                              :   137 cm
Usage                              :   Indoor Upholstery

PPERFORMANCE
Abrasion                          :   50.000 rubs
Flammability                  :   FMVSS-302
Phthalate Free               :   REACH
Anti microbial                :   ATCC-147

C-2401 C-2402

C-2403 C-2404 C-2405

C-2406 C-2407  C-2408
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Approved by Date Jul. 31, 2018

Shichuyang
Approved Signatory

No.R45734E10F
Centre Testing International Corporation
(Hangzhou) Co.,Ltd

Room 105,Building 1,No.600,N0.21 Street, Baiyang Road, Hangzhou
Economic & Technological Development Zone Hangzhou, China;

Test Report

Applicant PT BERKAT UNGGUL PRATAMA

Address
KOMPLEK CITTA GRAHA, JL. PANJANG NO. 26 BLOK 2L,

JAKARTAINDONESIA 11520

The following sample(s) and sample information was/were submitted and identified by/on

the behalf of the client

Sample Name Bavaria

Sample Receiving State Normal

Sample Received Date Jul. 24, 2018

Testing Period Jul. 24, 2018-Jul. 31, 2018

Test Requested

No. Test Item

1 Horizontal burning test

Test Result(s):Please see the following pages.
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Tested Sample(s)

Sample No. Sample Name

A2180127526101002 Bavaria

Sample Photo(s)

A2180127526101002
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Test Item: Horizontal burning test

1. Test Equipment

Equipment Name Model

Horizontal burning tester FRTS-8410-N

2. Environmental Conditions

Temperature: 23.0ć; Humidity:53 %RH

3. Test Standard: FMVSS 302

4. Test Result(s)

Sample: Sizes 356mm×102mm×1.2mm, no supporting wire, cutting from product

Condition

Test specimen were conditioned for at least 24 h at (21±2)ćand (50±5)%RH immediately prior to

use.

Results

NO. Burning distance, mm Burning time, s Burning rate, mm/min

1 0 0 0

2 0 0 0

3 0 0 0

4 35 40 53

5 15 21 43

Maximum -- -- 53

Requirement Burning rate � 102 mm/min

Evaluation Pass

Statement: The test results relate only to the behaviour of the test specimens under the conditions

of this test and that these results shall not be used to infer the fire hazards of the materials in other

forms or under other fire conditions.
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Sample Photo(s) after the test

*** End of Report ***

Statement:

1.This report is considered invalidated without approval signature, special seal and the seal on the

perforation;

2.The sample(s) and sample information was/were provided by the client who should be

responsible for the authenticity which CTI hasn't verified;

3.The result(s) shown in this report refer(s) only to the sample(s) tested;

4.Without written approval of CTI, this report can't be reproduced except in full;

5.In case of any discrepancy between the English version and Chinese version of the testing

reports(if generated), the Chinese version shall prevail.
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PT. BERKAT UNGGUL PRATAMA 
KOMPLEK CITTA GRAHA, 
JL. PANJANG NO. 26 BLOK 2L, KEBON JERUK, JAKARTA BARAT 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at
www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. 
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon
reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this 
document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except 
in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders
may be prosecuted to the fullest extent of the law.  
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.
WARNING: The sample(s) to which the findings recorded herein (the “Findings”) relate was(were) drawn and / or provided by the Client or by a third party acting at the Client’s
direction. 
The Findings constitute no warranty of the sample’s representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin
or source from which the sample(s) is/are said to be extracted.
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Member of the SGS Group 

The following sample(s) was /were submitted and identified by the client as: 
 
Sample Description  : BAVARIA

Client’s reference No. : 2210003008 

Batch / Lot. No. : -

Manufacturer/Vendor : PT. BERKAT UNGGUL PRATAMA 

Buyer’s Name : -

Country of Origin : TAIWAN 

Country of Destination : -

Sample Receiving Date : February 23, 2022 

Test Performing Period : February 23, 2022 to March 09, 2022

Test Requested  : Selected test (s) as requested by client. 

Test Method(s) and Test Result(s) : Please refer to the next page(s).

 

 

  

 
Signed for and on behalf of 
PT. SGS Indonesia 
 
 
 
 
 
 
 
                                             . 

Toto Waluyadi 

Hardgood Lab Manager 
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TEST RESULT 

Phthalates 

Test Method: ISO 14389: 2014. Analysis was performed by GC-MS. 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Note: n.d. = not detected 

 * = exceed the limit 
 Reporting Limit = 50 mg/kg (each) 
 Recommended Max. limit: 1000 mg/kg (Each or Sum)

Remark: Recommended Max. limit specified by Entry 72 of Regulation (EC) No 1513/2018 
amending Annex XVII of REACH Regulation (EC) No 1907/2006. 
 

 
 
 
 
 
 

Test Item 

 
CAS No. 

Results

(mg/kg)

1

Dibutylphthalate (DBP) 84-74-2 n.d.

Benzylbutylphthalate (BBP) 85-68-7 n.d.

Bis-(2-ethylhexyl)phthalate (DEHP) 117-81-7 124

Diisobutyl phthalate (DIBP) 84-69-5 n.d.

Di-C6-8 branched alkylphthalate
(DIHP) 

71888-89-6 
n.d. 

Bis (2-methoxyethyl) phthalate
(DMEP) 

117-82-8 
n.d. 

Diisopentylphthalate (DiPP) 605-50-5 n.d.

Di-n-pentylphthalate (DnPP) 131-18-0 n.d.

Di-n-Hexylphthalate (DnHP) 84-75-3 n.d.

Sum of all phthalates -- 124 
Conclusion PASS
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Sample Picture 
 

 
 

 
*********End of Report*********** 


